right

Parts Manual for the Wright Z
Serial numbers 31897 & Higher

Check www.wrightmfg.com for the latest revision

Rev 11/2006

© 2006 Wright Manufacturing Inc., All Rights Reserved.



48", 52" & 61" CUTTER DECKS

REF. # DESCRIPTION 48"|52"|61"| PART # | REF. # [DESCRIPTION 48"|52"|61"| PART #
48" CUTTER DECK W/ ISOL. CAPS o 93430026 34 |BOLT, HEX 5/8-11 X2 1/2 Z5 o | o | o [11990102
1 52" CUTTER DECK W/ ISOL. CAPS . 93440036 35 |SPINDLE ASSEMBLY o | o | o [71460092
61" CUTTER DECK W/ ISOL CAPS e (93450023 36 |RETAINING RING, EXTERNAL (SMALL) e | o | o [71460014
LEFT DECK COVER FOR 48" . 93440040 37 |WASHER, SMALL FOR SPINDLE o [ o | o [71460021
2 |LEFT DECK COVER FOR 52" . 93440038 38 |BEARING, SPINDLE (LARGE) o | o | o [71460017
LEFT DECK COVER FOR 61" e 193450025 39 |SPINDLE HOUSING o | o | e [71460072
3 |CENTER DECK COVER 48" & 61" ONLY . e 193490015| 40 |BLADE SPACERS e | o | e [13990007
RIGHT DECK COVER FOR 48" . 93440041 4 SPINDLE SHAFT, LONG SHAFT o | o | o [71460073
4 |RIGHT DECK COVER FOR 52" . 93440037 42 [MACHINE KEY 3/16 X 3/16 X 1 o | o | o [15990022
RIGHT DECK COVER FOR 61" e (93450024 43  |NUT, NYLOCK 1/2-20 Z e | o | o [12990038
5 [BOLT, HCS, 1/4-20X1 PLAIN o [ o | e [11990090 44 |BOLT, HCS, 5/8-11 X41/2Z o [ o | e [11990110
6 [SPLIT BUSHING FOR 1" SHAFT o [ o | o [71460008 45 |WHEEL, PLASTIC, ANTI-SCALP o | o | o [72490001
PULLEY, SINGLE GRV 5.50 OD . 71460060 46 [NUT, LOCK FLANGE 5/8-11 Z e | o | e [12990050
7 |PULLEY, SINGLE GRV 6 OD . 71460053 47 |NUT, NYLOCK 5/16-18 Z o | o | o |12990021
PULLEY, SINGLE GRV 7 OD e |71460055| 48 |SPRING, TORSION FOR CHUTE DEFLECTOR o | o | o [16460002
PULLEY, DOUBLE GRV 5.50 OD ° 71460083 49 |BOLT, HEX 5/16-18 X4 1/2 Z5 e | o | o [11990003
8 |PULLEY, DOUBLE GRV 6 OD ° 71460082 50 |BOLT, CARRIAGE 3/8 X 1275 o | o | e [11990016
PULLEY, DOUBLE GRV 7 OD e (71460084 51 FLEXIBLE CHUTE DEFLECTOR CLAMP PLATE e [ o | o [93460061
9 [PULLEY, DECK, 48, 52" AND 61" DECK o [ o | o [71460086 52 |CHUTE DEFLECTOR, RUBBER PIECE ONLY o | o | o [17460007
48" DECK, ENGINE/BLADE BELT . 71460097 53 |DEFLECTOR FLANGE WELDMENT e | o | & [93460060
10 |52" DECK, ENGINE/BLADE BELT . 71460085 54 |BOLT, HEX 5/16-18 X 1 Z5 o | o | o [11990027
61" DECK, ENGINE/BLADE BELT e (71460096 55 |MULCHING BLOCK OFF PLATE e | o | o [93460024
48" DECK, BLADE/BLADE BELT . 71460070 56 |NUT, LOCK FLANGE 3/8-16 Z o | o | e [12990008
11 [52" DECK, BLADE/BLADE BELT . 71460065 57 |DECK KNOB (US ONLY) e | o | o [18410006
61" DECK, BLADE/BLADE BELT e (71460067 58 |DECK COVER NYLOCK 3/8-24 (CE ONLY) o | o | o [12990047
12 [NUT, LOCK FLANGE 3/8-24 Z e [ o | o [12990029 59  3/4-10 NYLOCK NUT e | o | e [12990026
13 |T-ROD, DECK COVER o [ o | e [24410001 60 [3/4-10x 2 1/4 HEXBOLT e [ o | o [11990053
14 [BOLT, HCS, 1/2-20X3.5Z o [ o | o [11990089 61 CHUTE DEFLECTORKIT, FLEXIBLE e | o | o [95460004
15 |WASHER, FENDER 5/16 X1 1/4 Z o [ o | o [13990032 MULCH BAFFLE, CURVED, RIGHT 48" . 93430013
16 |BEARING, BALL, FOR IDLER ARM o [ o | e [77410010 62 |MULCH BAFFLE, CURVED, RIGHT,52" . 93440013
17 |CIS BEARING BUSHING o [ o | o [25410003 MULCH BAFFLE, CURVED, RIGHT,61" e (93450003
18 |SPRING, 2.5" DECK IDLER SPRING o [ o | o [16460009 MULCH BAFFLE, CURVED, LEFT 48" . 93430014
19 [IDLER ARM ASSEMBLY, RIGHT, 7" o [ e | e [98490008 63 |MULCH BAFFLE, CURVED, LEFT ,52" . 93440016
20 [IDLER ARM ASSEMBLY, LEFT, 7" e [ o | e [98490007 MULCH BAFFLE, CURVED, LEFT,61" ® 193450010
21 |MACH BUSH, 1/21D X 7/8 OD X 18 GA o [ o | e [13990015 MULCH KIT, CURVED, 48" . 95430003
22 [IDLER ARM WASHER o [ o | e [93490009 64 |[MULCH KIT, CURVED, 52" ° 95440003
23 |BOLT, HEX 3/8-16 X2 1/2 Z5 o [ o | o [11990004 MULCH KIT, CURVED, 61" e (95450003
24 PULLEY, SMALL IDLER, 48" DECK . 71460009 65 |SPINDLE HOUSING INT. RETAINING RING o | o | o [71460015
PULLEY, IDLER, 6.00, 52"-61" DECK e | o |71460069 66 |LARGE SPINDLE SHIELD e | o | o [71460016
25 |[NUT, TOPLOCK 3/8-16 o [ o | e [12990031 67  15/16-18 FLANGE NUT o | o | e [12990008
26 |[WASHER, FLAT USS 5/16 z e [ o | e [13990010 68  |3-LINK CHAIN e | o | o [15990019
27 |BOLT, HEX 3/8-16 X2 Z5 o [ o | o [11990005 69 |DECK ADJUSTMENT PLATE e | o | e [93460073
28 |BORE ADAPTER, 30MM X 41MM o [ o | o [22420006 70 |5/16-18 x 3/4 CARRIAGE BOLT e | o | o [11990059
29 |CAP, VINYL3/8 X1 e [ o | o [17460002 71 3/8-16 x 3/4 FLANGE BOLT e [ o | e [11990030
30 |BOLT, FLANGE 3/8-16 X 178 o [ o | o [11990046 72  |WASHER, FLAT 1/4 e | o | e [13990002
BLADE, 16 1/2" (FOR 48" DECK) ° 71440002 73 |5/8-11 TOPLOCK NUT e | o | o [12990056
31 [BLADE, 18" (FOR 52" DECK) ° 71440001 74 |5/8 X 1 3/8 FLAT WASHER e | o | e [13990037
BLADE, 21" (FOR 61" DECK) e (71440003 DECK BAFFLE KIT, 48", W/ HARDWARE ° 93430006
32 |NUT, 3/8-16 o [ o | e [12990008 75 |DECK BAFFLE KIT, 52", W/ HARDWARE . 95440007
33 |WASHER, FLAT USS 5/8 Z o [ e | e [13990011 DECK BAFFLE KIT, 61", W/ HARDWARE e (95450006

© 2006 Wright Manufacturing, Inc. All rights reserved.




WRIGHT Z

CUTTER DECKS

48", 52", 61"

© 2006 Wright Manufacturing, Inc. All rights reserved.



COCKPIT

REF. # |DESCRIPTION PART #

1 SEAT TRAY 93410181
2 SEAT SUPPORT PLATFORM 93410182
3 FOAM HANDLE GRIP 17420011
4 RIGHT CONTROL ARM HANDLE 93410176
5 LEFT CONTROL ARM HANDLE 93410175
6 RIGHT LOWER CONTROL ARM 93410178
7 LEFT LOWER CONTROL ARM 93410177
8 RIGHT LOWER CONTROL PIVOT WELDMENT 93410180
9 LEFT LOWER CONTROL PIVOT WELDMENT 93410179
10 |CONTROL LEVER EXTENSION SPRING 16420002
11 CONTROL PIVOT ROD 24420026
12 |5/16"-18 TOPLOCK 12990039
13 |[CONTROL LEVER DAMPER 52420005
14 |DAMPER BALL END-5/16"-18 52420006
15 |[ELECTRIC KEY SWITCH 20420002
16 |BLADE SWITCH 52420003
17 [S.S. SCREW 3/4" 11990024
18 |HOURMETER 54420001
19 [HOURMETER RETAINER-INCL IN #18 N/A
20 |10-32 TRUSS SCREW 11990023
21 U 10-32 NUT 12990015
22 |THROTTLE CABLE 52420002
23 |DASH PANEL 93420068
24 |HARNESS RELAY 53490019
25 |BLADE DELAY MODULE 52410007
26 |WIRING HARNESS 53490032
27  |ADJUSTABLE SEAT WITH ARM RESTS 98410113
28 |FUEL FILTER 34490003
29 [1/4"HOSE CLAMP 43410001
30  |3-WAY FUEL VALVE 41410006
31 1/2 BRONZE BUSHING, LONG 14990002
32 |1/4" FUEL LINE-CUT TO FIT 42420001
33 [1/2" x 3/8" ALLEN SHOULDER BOLT 11990075
34 |1/2" MACHINE BUSHING 13990015
35 |SEAT LATCH GRIP-CUT TO SIZE 17460006
36 |SEAT TRAY LATCH 93410184
37 |3/8" TOP LOCK 12990031
38 15/16"-18 FLANGE NUT 12990007
39 |1/2"x 1" ALLEN SHOULDER BOLT 11990061
40 [SINGLE POLE SWITCH-GRAY 52410001
41 DOUBLE POLE SWITCH-BLACK 52410006
42 |SINGLE POLE SWITCH-BLACK 52410003
43 |RUBBER SEAT BUMPER 17460012
44  |3/8"-16 x 1 1/2" BOLT 11990070
45 [3/8"-16 FLANGE NUT 12990008
46 |3/8"-16x1" FLANGE BOLT 11990046
47  |3/8"-16x3/4" FLANGE BOLT 11990030
48 |BOLT, SHLDR ALLEN 1/2 X1 1/4 11990021
49  |5/16"-24-1 1/2" BOLT 11990009
50 [1/4" FLAT WASHER 13990009
51 5/16"-24 FLANGE NUT 12990011
52  |1/2"-53/16" BOLT VKAXLE2-2
53 |1/2"E-CLIP 15990009
54  [1/2"-20 LOW PROFILE NYLOCK 12990018
55  |15/16"-18x3/4 11990012
56 |HYDRO TANK WELDMENT 91410025
57 |HYDRO TANK FILL PLUG 35410015
58 |BRAKE HANDLE GRIP 17420003
59 |BRAKE HANDLE 93410167
60 |BRAKE LEVER BAR 93410185
61 SEAT OPC SPRING 16460012

© 2006 Wright Manufacturing, Inc. All rights reserved.




WRIGHT Z

COCKPIT ASSEMBLY

© 2006 Wright Manufacturing, Inc. All rights reserved.




MAIN FRAME 1

REF. # [ DESCRIPTION PART # | REF. #|DESCRIPTION PART #
1 WRIGHT Z TRACTOR BODY 93410173 | 47 |TAPERED ROLLER BEARING RACE 77460007
2 |FRONT CASTER FRAME 93410168 | 48 |DECKLIFT CONNECTOR ARM BUSHING 77410013
3 |FOOT PLATFORM 93410172 | 49 |DECK-LIFT AXLE CONNECTOR SPACER 96460004
4 |BASE TRACTION PAD FOR FOOT PLATFORM 17460010 | 50 |NUT, NYLOCK, 1/2-20, LOW PROFILE 12990018
5 |HYDRAULIC PUMP-RIGHT SIDE 31490015 | 51 [NUT, NYLOCK, 1/2-20 12990038
6 |HYDRAULIC PUMP-LEFT SIDE 31490014 | 52 |HYDRAULIC OIL FILTER HOUSING BLOCK 34490001
7 |ROUND SCREW, 1/4-20x2 11990025 | 53 |HYDRAULIC OIL FILTER CARTRIDGE 34490002
8 |NUT, NYLOCK, 1/4-20 12990019 | 54 |BUSHING, RUBBER, PUSH ARM 17460005
9 |BALL JOINT ROD END, RH THREAD 77410008 | 55 |BEARING ROD END, 3/4-16 RH 77410003
10 |T-ROD, PUMP CONTROL 24420025 | 56 |NUT, JAM 3/4-16 Z 12990037
11 [BALL JOINT ROD END, LH THREAD 77410009 | 57 |DECKLINK T- BAR ASSEMBLY 93460068
12 |NUT, NYLOCK, 5/16-24 12990051 58 |3/4 X 1/2 X4 SPANNER VKSPNNR
13 [OBTAIN FROM LOCAL OUTDOOR BATTERY SUPPLIER N/A 59 |BOLT, HEX, 1/2-20x5 1/2 11990057
14 |BLACK GROUND CABLE 53490011 60 |MACH. BUSHING, 3/4ID X 11/4 X 14 GA 13990019
15 [BOLT, FLANGE 3/8-16 X 1 11990046 | 61 |FRONT CASTER BEARING SET 98460031
16 |RED PIGTAIL 53490012 | 62 |DECK-LIFT AXLE SUPPORT 93460081
17 |SOLENOID GROUND WIRE 53490007 | 63 |WASHER, FLAT7/16 Z 13990002
18 |STARTER SOLENOID 53490009 | 64 |MACHBUSH, 7/8 1D X 1 3/8 OD X 14 GA 13990017
19 |[BATTERY HOLD-DOWN 91410005 | 65 |HEXBOLT, 1/2-20 X 1 3/4 11990106
20 |DECK-LIFT SELECTOR PLATE 93460074 | 66 |BOLT, HEX 1/2-20 X 1 1/2 11990055
21 |DECK-LIFT FOOT PEDAL 93460082 | 67 |BOLT, HEX 1/2-20 X 2 1/4 11990011
22 |DECK-LIFT LATCH DETENT ARM 93410186 | 68 |[NUT, NYLOCK 3/8-16 12990020
23 |FOOT PEDAL SPRING 16410009 | 69 |NUT, LOCK FLANGE 5/16-18 12990007
24 |DECK-LIFT DETENT ARM SPRING 16410008 | 70 |NUT, LOCK FLANGE 3/8-16 12990008
25 |ALLEN SHOULDER BOLT, 1/2x3/8 11990075 | 71 |WASHER, FLAT 1/4 13990009
26 |ALLEN SHOULDER BOLT, 1/2x5/8 11990076 | 72 |BEARING, BALL 77410011
27* [SEALED BALL BEARING 77410006 | 73 |DECK-LIFT LATCH 93460071
28 |DECK-LIFT SELECTOR PLATE SPANNER 96460006 | 74" |[MACH BUSH, 1/21D X 7/8 OD X 14 GA 13990035
29 |DUST CAP, CASTER ARM 17460003 | 75 |DECK-LIFT LATCH SPANNER 96460005
30 |COTTERPIN 1/8 X2 15990012 | 76 |MACHBUSH, 1/21D X 7/8 OD X 18 GA 13990015
31 |NUT, CASTLE, JAM-TYPE 1-14 THREAD 12990025 | 77 |BOLT, HEX 5/16-18X1 1/4 11990065
32 |TAPERED BEARING FOR CASTER ARM 77460002 | 78 |BOLT, HEX 3/8-16 X1 1/4 11990032
33 |BEARING RACE FOR CASTER ARM 77460003 | 79 |BOLT, HEX5/16-18 X 1 11990027
34 |FLANGE BOLT, 3/8-16 X 1 1/4 11990105 | 80 |NUT, NYLOCK 5/16-18 12990021
35 |SEAL, GREASE, FOR CASTER ARM 77460001 81 |DECK-LIFT AXLE 93460083
36 CASTER YOKE, 48 AND 52" DECK 93460019 | 82 |BOLT, FLANGE 5/16 -18 X 3/4 11990012

CASTER YOKE, 61" DECK 93460080 | 83 |SCREW, TRUSS HD MACH 1/4-20 X 3/4 SS 11990024
37 BOLT, HEX 3/4-10 X 7 1/2 (FOR 48" & 52" DECKS) 11990054 | 84 |NUT, NYLOCK 1/4-20 12990019

BOLT, HEX 3/4-10 X 9 1/2 (FOR 61" DECK) 11990108 | 85 |NUT, LOCK FLANGE 5/16-18 12990007
38 |NUT, NYLOCK JAM 3/4-10 12990026 | 86 |WASHER, LOCK 1/4 13990020
39 |RIGHT FOOT TRACTION PAD FOR FOOT PLATFORM 17460011 87 |NUT, JAM 1/4-20 12990042
40 |LEFT FOOT TRACTION PAD FOR FOOT PLATFORM 17460009 | 88 |BOLT, HEX 1/4-20 X 5/8 11990001
41 FLAT FREE CASTER WHEEL ASSY, 48" AND 52" DECK 72460014 | 89 [NUT, LOCK FLANGE 7/16-14 12990009

FLAT FREE CASTER WHEEL ASSY, 61" DECK 72460009 | 90 |BOLT, CARRIAGE 7/16-14 X1 1/4 11990081
42 |GREASE FITTING 72460009 | 91 |DECKLIFT AXLE CONNECTOR 93460075
43 |BEARING KIT FOR 11X400-5 CASTER WHEEL 98460019 | 92 |NUT, LH JAM 5/16-24 Z 12990052
44 [SPACER, FOR CASTER WHEELS 77460004 | 93 |[NUT, JAM, HEX 5/16-24 Z 12990053
45 |SEAL, FOR CASTER WHEELS 77460005 |* THESE PARTS SHOULD BE REPLACED IN ENTIRETY TO UPDATE
46 [BEARING, FOR CASTER WHEELS 77460006 |[MANUFACTURED CONFIGURATION

© 2006 Wright Manufacturing, Inc. All rights reserved.




WRIGHT Z

MAIN FRAME 1

)y 2SI
// ’y . R

N AN

Sl 6277 Y
08 A
-\'\_62 e !

e

© 2006 Wright Manufacturing, Inc. All rights reserved.



MAIN FRAME 2

REF. # [ DESCRIPTION PART # | REF. # | DESCRIPTION PART #

1 OBTAIN FROM AUTHORIZED KAWASAKI DEALER N/A 42 |BOLT, FLANGE 1/2-13 X 1 1/4 Z5 11990015
2 |BOLT, FLANGE 5/16-18 X 1 Z5 11990013 43 |WHEEL MOTOR SUPPORT-LEFT OR RIGHT 93410174
3 |ENGINE EXHAUST MANIFOLD NUT, HEX M8-1.25 12990041 44 WHEEL MOTOR, LEFT 32410006
4 |BOLT, HEX 5/16-24 X 1 3/4 Z5 11990009 WHEEL MOTOR, RIGHT 32410005
5 |WASHER, FLAT 1/4" 13990009 45 |BOLT, HEX 1/2-20 X2 1/2 78 11990080
6 |[NUT, TOP LOCK, 5/16-24 Z 12990048 46 |NUT, NYLOCK 1/2-20 Z 12990038
7 |O-RING, FOR KAWASAKI OIL DRAIN ADAPT 35410024| 47 |GAS CAP 41410012
8 |OIL DRAIN VALVE ADAPTER 35410018 48 RIGHT GAS TANK WITH DASH CAVITY 41410014
9 |OIL DRAIN VALVE 36410003 LEFT GAS TANK WITH CUP HOLDER 41410013
10 |FITTING, MALE BARB 1/2 - 90 36410005 49 GAS TANK SUPPORT, RIGHT 93410171
11 [TUBE, OIL DRAIN 81410017 GAS TANK SUPPORT, LEFT 93410170
12 |NUT, U 1/4-20 12990012 50 |FILTERED FUEL PORT 41410018
13 [OIL COOLER - STACKED PLATE 36470001| 51 |VIBRATION DAMPER MOUNT 13990005
14 |OIL COOLER CRADLE WELDMENT 91410018| 52 [WASHER, FENDER 5/16 X1 1/4 Z 13990004
15 [SCREW, TRUSS HD PH 1/4-20 X 1/2 SS 11990063 53 |BOLT, FLANGE 3/8-16 X 1 Z8 11990046
16 |OIL COOLER COVER WELDMENT 91410019| 54 [HEXBOLT, 7/16-14, 4" 11990104
17 [NUT, JAM 1/4-20 Z 12990042 55 |ENGINE BELT GUARD 93410189
18 |NUT, NYLOCK 1/4-20 Z 12990019 56 |PTO CLUTCH MACHINED SPACER 71410015
19 [CAP, VINYL 3/8 X 1 17460002 57 |HEAVY DUTY PTO CLUTCH 71410017
20 |SPRING, TORSION 16410003 58 |PULLEY, ENGINE HYDRO 71410016
21 |BOLT, HEX 1/4-20 X 7/8 GR8 PL 11990082 59 |BELT, WRAPPED 71460074
22 |CLIP, HALF 5/8 15990002 60 |PULLEY, SINGLE GRV 6 OD-A/B 71460053
23 |HYDRAULIC HOSE CLAMP 43410002| 61 |PULLEY, SMALL IDLER, DECK 71460009
24 |BOLT, HEX 1/4-20 X 5/8 Z5 11990001 62 |MACHINE KEY 15990033
25 |WASHER, FLAT USS 5/16 z 13990010 63 |D-SPACER, FOR CLUTCH 71410007
26 |BOLT, FLANGE 3/8-16 X 3/4 Z5 11990030 64 |WASHER, LOCK7/16Z 13990014
27 |BOLT, HEX 5/16-18X1 1/4 Z5 11990065 65 |BOLT, HEX 7/16-20 X 2 3/4 Z5 11990010
28 |NUT, LOCK FLANGE 7/16-14 Z 12990009 66 |BUSHING SPLIT TAPERED X 17MM 71460042
29 |MACHBUSH, 1/21D X 7/8 OD X 18 GA 13990015 67 |BOLT, HEX 1/4-20 X 7/8 GR8 PL 11990082
30 |E-CLIP 15990009 68 |BOLT, HEX 3/8-16 X 2 3/4 Z5 11990006
31 |BRAKE SHOE 93410183| 69 [SPRING, 2.5" DECK IDLER SPRING 16460009
32 |BRAKE BAR 93410166| 70 [NUT, NYLOCK JAM 1/2-20 Z 12990018
33 |BRAKE RELEASE SPRING 16410009 71 |IDLER ARM WASHER 93490009
34 |WHEEL LUG NUT 72410001| 72 |[MACHINE KEY 5MM X 5MM X 25MM 15990004
35 TIRE FOR 48" AND 52" 7241015 73 [BEARING, BALL, FOR IDLER ARM, NEW 77410010

TIRE FOR 61" 72410027| 74 [CIS BEARING BUSHING 25410003
36 RIM FOR 48" AND 52" 72410016| 75 [IDLER ARM ASSEMBLY, RIGHT, 7" 98490008

RIM FOR 61" 72410028| 76 |WASHER, FENDER 5/16 X1 1/4Z 13990032
37 WHEEL ASSEMBLY FOR 48" AND 52" 72410014| 77 [BOLT, HCS, 1/2-20X3.5Z 11990089

WHEEL ASSEMBLY FOR 61" 72410026| 78 |ENGINE CAGE 93410169
38 |COTTERPIN 1/8 X2 15990012 79 |BOLT, FLANGE 5/16 -18 X 3/4 Z5 11990012
39 |NUT, CASTLE FOR WHEEL MOTOR 31490008| 80 [NUT, LOCK FLANGE 5/16-18 Z 12990007
40 |WHEEL HUB 72410018| 81 [NUT, LOCK FLANGE 3/8-16 Z 12990008
41 |STUD FOR TAPERED HUB 72410013| 82 [NUT, TOPLOCK 3/8-16 12990031

© 2006 Wright Manufacturing, Inc. All rights reserved.




WRIGHT Z

MAIN FRAME 2

(2]
N
h ~

o
~

—

~

N

Qre@rao
o X

© 2006 Wright Manufacturing, Inc. All rights reserved.

A

=

N~
NS




HYDRAULIC PARTS

REF. # |DESCRIPTION PART #
1 HYDRAULIC TANK 91410025
2 HYDRAULIC TANK CAP 35410015
3 HYDRO MOTOR, RIGHT (CW) 32410005

HYDRO MOTOR, LEFT (CCW) 32410006
4 HOSE, HYDRO LOW, TNK-FLTR, INCL. #8, #7 33410068
5 HOSE, HYDRO LOW, FLTR-PUMP, INCL. #8x2 33410069
6 ELBOW, STRGHT THRD ORING 1/2 X 5/8 35410008
7 FITTING, 3/8 NPT X 3/8 BARBED FITTING 35410047
8 FITTING, BARBTITE FEMALE 35410012
9 HOSE, HYDRO LOW, SP, TNK-CLR, INCL. #8 33410070
10 [HOSE, HYDRO LOW, SP, TNK-FLTR, INCL. #8 33410071
11 HOSE CLAMP 43410002
12 [OIL COOLER 36470001
13 |TEE 35410042
14 [STRAIGHT O-RING FACE 35410048
15 HOSE, HYDRO HIGH PRESS, RIGHT 33410072

HOSE, HYDRO HIGH PRESS, LEFT 33410073
16 |ELBOW, STRGHT THRD ORING 3/8 X 3/8 JIC 35410007
17 [HYDRO OIL FILTER HOUSING BLOCK 34490001
18 |HYDRO OIL FILTER 34490002
19 [HYDRO PUMP, W/RTN RIGHT 31490015
20 |HYDRO PUMP, W/RTN LEFT 31490014
21 |TANK VENT, 1/4" 33410074
22 |STRAIGHT MJIC X FJIC 35410044
23 |HOSE, HYDRO LOW, PUMP-PUMP, INCL. #8x2 33410075
24 |ELBOW, 1/2" STRAIGHT THRD ORING X 3/8 JIC 35410034

© 2006 Wright Manufacturing, Inc. All rights reserved.




WRIGHT Z

HYDRAULIC PARTS

o
9]
2
@
[}
)
—_
)

@

=

R
—_

<
9

£
)
£
—
3

2
3]

g
=]
c
]

=
=

Ny

2

=

©

S

S

«

©




GRASS COLLECTION SYSTEM

REF.# |DESCRIPTION PART #
1 BLOWER ASSEMBLY N/A
2 TAIL PIPE 51410024
3 MUFFLER CLAMP 51410025
4 BLOWER ADAPTER BRACKET 98330002
5 BOLT, FLANGE 3/8"-16 X 3/4 Z5 11990030
6 NUT, LOCK FLANGE 3/8"-16 Z 12990008
7 NUT, NYLOCK 1/4"-20 Z 12990019
8 J-BOLT, 1/4"-20 X 2 5/16" 11990113
9 GRASS COLLECTION RECEPTACLE FRAME 98330003
10 RECEPTACLE FRAME SIDE SUPPORT, RIGHT 93460095
11 RECEPTACLE FRAME SIDE SUPPORT, LEFT 93460096
12 BOLT, FLANGE 1/2"-13 X 1 1/4" Z5 11990015
13 NUT, LOCK FLANGE 1/2"-13 Z 12990010
14 THICK WASHER, 1/2" ID 93490009
15 BOLT, FLANGE 5/16" -18 X 3/4" Z5 11990012
16 NUT, LOCK FLANGE 5/16"-18 Z 12990007
17 TWIN RECEPTACLE UNIT (INCLUDING BAGS) 98320002
18 TRIPLE RECEPTACLE KIT (INCLUDING BAGS) 98320012
19 OFFSET MOUNTING BRACKET-USE ON 52" TRIPLE ONLY 98330004
20 PULLEY, SMALL (FOR ALL SIZES) 71460100
21 TRANSFER HOSE GUARD, USE ON 48" ONLY 93460091
22 BUSHING, SPLIT TAPERED 1" 71460008
23 BOLT, HCS, 1/4"-20X1 PLAIN 11990090
24 MACHINE KEY 1/4" X 1/4" X 1 15990003
BLOWER PULLEY, 6" SINGLE GROOVE (FOR 48") 71460053
25 BLOWER PULLEY, 5.5" SINGLE GROOVE (FOR 52") 71460060
BLOWER PULLEY, 4.95" SINGLE GROOVE (FOR 61") 71460105
26 BLOWER DRIVE BELT, FOR ALL SIZES 71460099
27 GRASS COLLECTION COVERKIT, 48" & 52" 98320013
28 DECK STUD ADAPTER, 48" AND 52" ONLY 93460099
29 GRASS COLLECTION COVERKIT, 61" ONLY 98320014
30 TRANSFER HOSE CLIP MOUNT 15990036
31 SCREW, TRUSS HD MACH 10-32 X 1/2" 11990023
32 OPTIONAL 14.5 LB DECK COUNTER-BALANCE WEIGHT 93460098
33 NUT, LOCK FLANGE 3/8"-24 12990029
34 CAP, VINYL 3/8" X 1 17460002
35 NUT, NYLOCK 10-32 12990016

© 2006 Wright Manufacturing, Inc. All rights reserved.




‘pantasal syybu |1y -ou| ‘Buunioenuely WBUAA 9002 @

Alquessy pnis 19 Alquessy pnis .2 Alquassy pnis 8y

~.
~.
.

JONVIVE-43LINNOD
1HOIFM-X03a
VYNOILdO

INJLSAS NOILO3 1100 SSVHO

Z 1HOIEM




WRIGHT Z DECAL PAGE

ACAUTION

- [ -

=

@right
HEAVY DUTY COMMERCIAL
© Twin Hydro Pumps

® Twin Hydro Motors
®7Ga Fabricated Deck

Ty %4 A DANGER [ A *é?

SHIELD MISSING: DO NOT OPERATE

@right

Manufactured under one or more
its:

ROTATING BLADE HJ\TAI\D
= HEEF AWAY - ROTATING BLADES!
= PREVENT SERIOUS INJURY Of DEATH FROM
THROWN QBJECTS OR BLADE CONTACT

* DO NOT OPERATE BLADES WITHOUT GRASS
CATCHER O CHUTE DEFLECTOR IN PLACE

= DO'NOT POINT DISCHARGE TOWARD PEOPLE,

oR 090, ANIMALS OR BUILDINGS WHEN OPERATING
thorPaten pening » STOP BLADES BEFORE REMOVING CATCHER
» WEEP HANDS AND FEET AWAY FROM DECK
ke D g e WHEN ENGINE IS RUNNING R~
e
14
C € LWA
105d
17
REF # | DESCRIPTION PART # REF # | DESCRIPTION PART #
1 WRIGHT Z MOWER DECAL 76490066 10 WRIGHT PRODUCTS 76410001
2 DASH DECAL 76490065 11 SHEILD MISSING 76490001
3 GENERAL SAFETY DECAL 76490064 12 SHEILD MISSING-CE ONLY 76490029
4 WRIGHT W DECAL 76490023 13 WRIGHT PATENTS DECAL 76490036
5 DECK DECAL 76490051 14 BLADE HAZARD 76460001
6 48" DECK DECAL 76490008 15 BLADE HAZARD-CE ONLY 76490028
7 52" DECK DECAL 76490007 16 HEARING PROTECTION-CE ONLY | 76490058
8 61" DECK DECAL 76490012 17 NOISE-105 Db — CE ONLY 76490046
9 DECK-HEIGHT SELECTOR DECAL | 76490063




‘panIasal spybu [y -ou| ‘Buninyoeinuely ybi

YOLD3INNOD
ANION3

UM 900C ©

QION3T0S 0 ¥ILMVLS
NO anis 'sod

m%%mw 13707 HOLIMS T0H.LNOD
/ JONISIMd ¥OLYYIHO s s —¥]sod
= ] e 5 e
_@| < —~r—"]oaN
IIIIII MOTI3A
HoLmo m_ HOLIMS 440/NO Ixivaig HALINHNOH
3aavig @n E o
NNOO
TIndon L] 99V AV
AVIEA-3NIL M
i] i] S8 . n
8= Hos
MOv1g elg EMmz
1370IA
JONVHO H/// e
>>o._._m_>////// a3y
3LIHM /”/// £
\EE) N //
xoim”/// > _M
mjn_m_// N E ‘._”_: E
FoNVHOBOVIE | TN N __u._ __u
/ sl
¢€006¥€S 3avg
‘'ON 14vd
, /0006¥€S @
O= —O |- 3INAOW AV13A-INIL - 20001 +2S
JHIM ANNOYD AIONTTOS
QION3T0S 134 [ ]__1—39Nvan /1006¥€S AV1dd 400ddd31LVM - 610061€S
‘'ON 14Vvd 0

dOLYNYALTY [ —F——A0T3A
QION3 oS
¥3LAVLS NI

OL3INIVYW [ }—31IHM
SSANYUVH INIONT INVSVMVYMA

SHOLO3INNOD 40 3dIS FHIM ONIMOHS ‘310N

AV13d Old HLIM SSIANYVH FdIM 1€V1S O1d.103713

Z 1HOIAM



@rig ht
commercial products

4600X Wedgewood Bivd
Frederick, MD 21703
www.wrightmfg.com



